
4/5/24 at 18:18:51.77 Page: 1

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-1 Housing 239.00
a-10-2000 XE-2000 /rear-feed - 1/2HP Motor (115/230-240V, 1Ph 60/50Hz) 472.00
a-10-2000-prep 1/2hp motor 115/230V 50/60Hz 1Ph with cord and 3/8 feed tube fittings 512.00
a-10-2001 XE-2001 /rear-feed - 1/2HP Motor (230/460V, 3Ph 60//50Hz) 486.57
a-10-2001-prep 1/2hp rear feed motor 230/460V 60Hz 3Ph with cord and 3/8 feed tube fittings 527.44
a-10-2002 XE-2002 /rear-feed - 1/2 HP Motor Explosion-Proof (115/230V, 1Ph, 60Hz) 829.50
a-10-2002-prep 1/2hp Explosion proof rf motor 115/230V 60Hz 1Ph with 3/8 feed tube fittings 939.50
a-10-2006 XE-2000 /rear-feed - 1/2HP (JAPAN) Motor (100/200 - 1Ph 60/50Hz) 485.35
a-100 HRSM Pump (115V, 60Hz) 203.27
a-105 1/4 NPT coupling"" 5.62
a-107 1/4-20 x 3/4 phillips RH SST"" 0.57
a-108 #8 x 3/8"" self tapping phillips SST 0.70
a-109 RSM Switch (115V) 5.51
a-110 RSM Switch (230V) 11.67
a-114 Drain Fitting Nut 1.01
a-115 Drain Gasket 1.81
a-116 5/16-18 Finish Nut 0.60
a-117 1/4-20 x 5/8 HH bolt SST"" 0.64
a-118 1/4-20 x 1 HH bolt SST"" 0.62
a-119 Motor Support - Left 30.76
a-12 1/4 Fender Washer SST"" 0.47
a-120 Motor Support - Right 30.76
a-121 Pivot Hanger 39.57
a-122 1 Flat Washer SST"" 0.95
a-124 XE Motor Plate 45.33
a-125 1/4-20 U-Bolt SST 5.23
a-126 1/4 Inch Lock Washer SST 0.40
a-127 1/4-20 x 7/8 HHCS 4.98
a-128-bk Oscillator Housing - black 44.52
a-129 Oscillator Hanger Plate 24.16
a-13-1000 Turbo XE 1/2HP / 1/3HP Motor (115/230V, 1PH) 477.36
a-13-2000 Turbo XE-2000 motor 3/4HP // 1/2HP Motor (115/230V, 1Ph) 522.24
a-13-2003 Turbo XE-2000 3/4HP, Explosion-Proof Motor (230/460V, 3Ph) 798.40
a-131 Toggle Switch Boot 4.70
a-132 Toggle Switch 11.05
a-134 3/8 Bronze Bearing"" 4.36
a-135 Oscillator Motor (115/230V, 50/60Hz) 159.00
a-136 Oscillator Motor (200V, 50/60Hz) 184.28
a-137 6-32 x 1-1/4 RH phillips SST"" 1.00
a-138 1/8 x 3/4 Inch 304 SST Cotter Pin 0.75
a-14 Pinned Venturi Assembly 195.88
a-140 Thrust Bearing 14.50
a-142 10 Tooth Brass Gear 25.00
a-143 1/4 M x 3/8 tube fitting 6.72
a-144 Upper Gear Stop 15.00
a-145 Lower Gear Stop 15.00
a-147 96 Tooth Gear 94.00
a-148 1/8 x 3/4 Inch Groove Pin 2.00
a-15-1000 Turbo XE 1/2HP Fan Blade Assembly 240.00
a-15-1500 Turbo XE 3/4HP Fan Blade Assembly 260.00
a-15-2000 Turbo XE 1HP Fan Blade Assembly 260.00
a-15-330 Turbo XE 1/6HP Fan Blade Assembly 240.00
a-15-415 Turbo XE 1/5HP Fan Blade Assembly 240.00
a-15-500 Turbo XE 1/4HP Fan Blade Assembly 240.00
a-15-660 Turbo XE 1/3HP Fan Blade Assembly 240.00
a-150 Oscillator Drive Shaft 36.00
a-152 Protective Cord Wrap 2.83
a-153 5/16-18 x 2 HH bolt SST"" 2.10
a-154 1/4-20 Finish Nut 0.75
a-155 1/4 M x 1/2"" compression fitting"" 10.27
a-157 8-32 x 3/8 phillips RH SST"" 0.50
a-16 Rear Guard 107.52
a-161 Recirculation Pump (115V, 60Hz) 218.00
a-162 Recirculation Pump (230V, 50Hz) 192.69
a-163 Feed Pump (115V, 60Hz) 139.00
a-164 CRSM Pump (230V, 50Hz) 149.00
a-165 Pump Bracket 12.70



4/5/24 at 18:18:51.83 Page: 2

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-17-1000 Turbo XE 1/2HP Fan Blade 37.00
a-17-1500 Turbo XE 3/4HP Fan Blade 37.00
a-17-2000 Turbo XE 1HP Fan Blade 37.00
a-17-330 Turbo XE 1/6HP Fan Blade 37.00
a-17-415 Turbo XE 1/5HP Fan Blade 37.00
a-17-500 Turbo XE 1/4HP Fan Blade 37.00
a-17-660 Turbo XE 1/3HP Fan Blade 37.00
a-171 1/4 NPT TEE"" 16.00
a-172 1/4 NPT x 3/8"" Tube Fitting Elbow"" 13.50
a-173 1/4 NPT-M plug"" 2.54
a-174 10-24 serrated flange nut 0.75
a-180 SST Faceplate 8.00
a-181 Faceplate Bearing 3.00
a-182 Faceplate Retaining Ring 1.50
a-189 3/16 Bronze Bearing"" 3.99
a-191 24 x 46 Inch RSM Skid 60.00
a-195 1 inch Rail Support 22.22
a-198 RSM Power Cord 37.59
a-199 Fan Box 11.50
a-2 Safety Guard 69.00
a-20 1/4 large OD Flat Washer SST 1.50
a-200 RSM Box 53.00
a-205 raintight control box 32.00
a-206 1/2 Inch. pvc close nipple 1.63
a-207 Switch Cover, double 20.46
a-229 1/2 galv. Lock Nut"" 0.64
a-230 1/2 romex conn. 1.00
a-232 ORSM/CRSM double switch 14.58
a-25 Front Hub #10 18.85
a-27 Blade Spacer 3.68
a-272 wall anchors for XE-W 2.00
a-281 10-24 keps nut 0.75
a-285 2.5 nipple 1/4"" NPT 4.50
a-288 1/8 NPT Elbow"" 5.46
a-289 1/4 Inch NPT cross 8.00
a-29 Front Hub #8 39.00
a-290 1/4 NPT Threaded TEE 17.53
a-292 1/4 x 1/4"" tube union"" 4.04
a-293 1/8" M x 1/4" tube fitting 5.51
a-294 1/8" M x 3/8" tube fitting 7.79
a-295 1/4 M x 1/4"" tube fitting"" 7.07
a-296 1/8 F x 1/4"" Tube Fitting"" 5.93
a-297 1/4 F x 3/8"" tube fitting"" 9.38
a-298 1/2 M x 1/4"" F reducer bushing"" 6.84
a-30 Rear Hub (Guarded) 65.00
a-309 1/4 x 2 Inch Lag Bolt 1.00
a-31 1/4-20 x 1-1/4 inch HH bolt 304 SST 0.70
a-32 1/4-20 Nylon Lock Nut SST 0.54
a-33 Set screw SST 1.00
a-331 10-24 x 1/4 RHMS"" 0.83
a-332 1/4FNPT x 1/4""FNPT Brass Needle Valve"" 20.20
a-341 Direct Feed piggyback cord 8' 5.44
a-342 Therm mounting screw 0.75
a-345 humidistat piggyback cord 8' 15.00
a-346 Jaybird humidistat 85.18
a-35 SST Washer for Feed Tube Fitting 0.64
a-350 3/8-16x3/4 HHCS 1.00
a-351 1 NPT blk nylon hex plug 2.00
a-36 1/8 NPT Street Elbow"" 6.48
a-372 Heavy-Duty RSM Wheel 31.04
a-380 5/16-24 x 1-1/2 Inch HHCS 2.00
a-381 5/16-24 Finish Nut SST 0.48
a-385 ORSM/CRSM Pump Bleeder Valve 28.39
a-387 Handle Storage Screw 4-40 x 1"" 0.07
a-388 Red Pipe Cap (Handle Storage) 1.11
a-39 Drain Strainer 10.21
a-391 RSM Top Pivot Plate 73.04



4/5/24 at 18:18:51.85 Page: 3

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-392 RSM Bottom Pivot Plate 68.96
a-394 RSM Brass Pivot Washer 1.26
a-395 5/16-18 nylon lock nut 1.40
a-399 C/ORSM tubing ring 3.37
a-400 Venturi Drip Sponge 4.37
a-400-002 Front Guard 79.96
a-400-003 Fasco Motor, 400 White, 115v 60hz 1/55th HP 102.05
a-400-012 Float Valve Assy. 12.50
a-400-014 Pump 120V/60Hz 47.00
a-400-014-VAkit Via Aqua Pump Kit Aquafog 400 120V 60Hz 45.00
a-400-016 Quarter Turn Ball Valve 23.59
a-400-019 1/8 M x 1/8 Compression Tube Fitting"" 7.98
a-400-019-cap SS 700 liquid feed tube cap 1.50
a-400-020 Round Ring for Motor Shaft 1.50
a-400-022 304 SST Washer for hanger support  1 1/4 OD x .320"" ID x 1/8"" thk"" 1.63
a-400-027 Wire Nuts For Aquafog 400 0.40
a-400-031 Humidistat Cover Screw 6-20 x 1/4 SST 0.75
a-400-033 Strain Relief Bushing 0.75
a-400-036 Float Valve Tooth Washer 1.00
a-400-041 Safety, Rear guard mounting screw 1.00
a-400-042 10-32 SST Keps Nut 0.75
a-400-047 Faceplate Mounting Screw 0.75
a-400-062 Blue plug for 400 motor 0.75
a-400-065 5/16-18 serrated flange nut 1.50
a-400-086 brass elbow 1/8 NPT x 1/4 inch tube 5.56
a-400-087 230v small solenoid valve 80.25
a-400-088 Black polyurethane tubing .160 ID x 1/4 OD"" 1.77
a-400-089 Black PVC tubing drain tubing 3/8 OD x 1/4 inch ID 1.14
a-400-100-prch 700 series SS Housing 189.00
a-400-101-prch 700 Series Sump Box 89.50
a-400-106 Hydro lid mounting screws 0.75
a-400-108 Hydro SS Series SBR Grommet 4.04
a-400-109 Hydro sump cover screws 1.00
a-400-110 Hydro SS 700 Motor 115v 60hz 1/20th HP 189.00
a-400-111 Hydro SS 700 pivot knob 6.11
a-400-112 Hydro SS brass insert material 6.03
a-400-113 Hydro SS mounting/hanging bolt 4.22
a-400-114 Hydro SS drain fitting 100. min. 3.46
a-400-115 Solenoid mounting screw long 2.38
a-400-116 nylon washer 0.41
a-400-117 solenoid mounting screw short 2.37
a-400-123 Hydro SS Series SBR Grommet-VA 1.23
a-400-125 Aquafog 700 Box 25.00
a-400-126 Aquafog 700 BT/HS Box 45.00
a-400-127 Hydro SS 700 Rear Guard 95.00
a-400-128 Hydro SS 700 Blade Assembly 179.00
a-400-129 Hydro SS 700 Hanger / Support Assembly 72.00
a-400-130 Hydro BT&HS 700 SST Water Feed Tube 21.00
a-400-131 Hydro SS 700 Sump Assembly 70.99
a-400-134 SS-700 BT/HS  pump 49.00
a-400-135 Hydro VA Pump Support 7.29
a-400-138 WA-90 400 feed pump 115V, 60Hz 29.00
a-400-139 Hydro Hanger End Cap 0.75
a-400-145 6-32 x 3/8" SST Setscrew for 700 Blade 1.00
a-400-146 700 Blade 1/16" Short Arm Allen Wrench 1.50
a-403 HRSM Pivot Pin Ring 2.98
a-405 3/8 Fender Washer 2.02
a-406 Nylon Rivet 0.75
a-407 Drip sponge rivet washer 0.30
a-408 26520 - 5/32 Inch SA Hex Key Wrench 1.30
a-41 10-24 x 5/8 inch phillips RH 18-8 SST 1.00
a-417 10-24 machine nut 0.50
a-42 10-24 nylon lock nut SST 1.00
a-420 #6 x 3/4 Inch PHSM screw 18-8 0.75
a-421 Wheel for XE-100 Traveling Floor Stand 14.51
a-423 1/4 NPT Close nipple brass"" 2.00
a-427 Saftey guard clip 2.00



4/5/24 at 18:18:51.88 Page: 4

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-428 10-24 x 1/2 RH Phillips Screw"" 1.00
a-43 Drain Washer 11/16 x 1 1/4"" Flat Washer SST 1.52
a-434 1/8" F x 1/4" Tube Fitting 10.12
a-435 Turbo XE reservoir o-ring 1.01
a-44 Drain Tubing per foot (standard Turbo XE length 16') 2.00
a-440 1/4-20 x 1-3/4 HH bolt SST"" 1.43
a-442 Hydro SS reservoir o-ring 1.17
a-443 1/4-20 x 1-1/8  fully threaded HH bolt 18-8 SST"" 1.20
a-447 3/8 Poly-Flo cap and sleeve"" 1.51
a-449 20 amp Exp Proof 115V Plug 264.21
a-45 Liquid-Tight Cord Fitting 4.25
a-451 HUBW SHC-1034 3/4 Al Cord Conn .500-.625"" 22.26
a-452 HUBW NHC1036 90 male cord conn., .50-.63 45.00
a-454 3/8 Super Tough Elbow 1/2"" NPT"" 12.52
a-455 1/2 female to 1/4"" male adapter"" 11.41
a-457 1/2 NPT Black Coupler 12.54
a-458 1/2 NPT Brass. Nipple 11.62
a-459 3/4 x 1/2"" Reducing Coupling"" 41.06
a-460 3/4 EPDM O-Ring"" 0.75
a-461 SST Motor Hold Down 28.35
a-47 Tree Clip 0.26
a-478 6-32 x 7/16 SST Phillips Truss Head 0.75
a-479 18-8 Stainless Steel Hairpin  5/16 x 3/8 Inch shaft size 1.50
a-481 1/2 Inch NPT Black Polypropylene Plug 3.00
a-483 EXP Liquid Tight Cord Fitting 26.41
a-488 1/2 NPT heavywall 90 deg elbow"" 8.27
a-489 Horizontal Mount Liquid Float Switch 40.22
a-49 10-24 x 1/2 Inch SST Phil Truss Head MS 1.00
a-490 Start/Stop Switch for Low Level Shutoff Option 64.00
a-491 Contact Block Kit for Low Level Shutoff Option 39.00
a-492 PVC Junction Box 4x4""x4" 40.48
a-494 Single Gang Box Cover Gasket 3.39
a-500 GT Hanger 52.85
a-502 GT-500 Housing Assembly 259.00
a-503 XE/GT Blade 3/32 Short Arm Allen Wrench 0.98
a-506 GT 500 Front Guard 304 SST 105.00
a-507 16/3 115V Power Cord 16'  w/ molded plug 17.00
a-508 GT Power Cord 15' 230 volt 12.57
a-510 XE-GT Hub Set Screw 0.75
a-511 Blade Tip Set Screw 1.25
a-512 GT-500 reservoir o-ring 2.00
a-513 GT Reservoir Disc 5.00
a-514 GT Motor Plate 85.00
a-515 SST Flowmeter Panel 35.00
a-517 5/16 Pivot Washer 0.75
a-518 5/16-18 x 2" XE/ GT Hanger Bolt"" 1.30
a-519 GT- Feed Tube Support 14.06
a-52 1/4-20 x 3/4 Inch HH bolt SST 2.00
a-520 Swivel Hose x 1/4 MNPT"" 9.32
a-521 GT Feed Tube Stand-Off 2.47
a-522 Feed Tube Support Hex Screw 1.00
a-523 Feed Tube Support Lock Washer 0.75
a-53 1/4 Inch Flat Washer SST 0.40
a-532 Feed Tube Assembly For GT 500 25.00
a-533 3/8" NPT Black Hex Plug 3.00
a-535 HS-RSM Black Thumb Screw 1.50
a-536 GT HS-RSM Lid 10.69
a-538 Carriage Bolt 18-8 SST 0.78
a-539 HS-RSM Hanger Brkt 41.48
a-54 1/4-20 x 3/8 inch Button head socket cap screw 1.00
a-540 1/4-20 x 1-3/4" Button HSCS 0.78
a-541 1/4" NPT x 1/4" Barb Elbow 3.95
a-542 1/4" NPT x 3/8 " Brass Barb 3.77
a-543 3/8" NPT x 3/8" Barb Elbow 4.80
a-544 1/4" NPT x 3/8" Barb Elbow 4.15
a-545 1/8" NPT x 3/8" Barb 3.77
a-546 Black flex PVC Tubing 1/2 OD x 3/8 ID 1.62



4/5/24 at 18:18:51.89 Page: 5

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-547 HS-RSM pump 115V, 60Hz 121.13
a-548 HS-RSM Pump 230V, 50Hz 133.52
a-549 HS-RSM Pump Brkt 37.39
a-55 RSM Float Valve Serrated Washer 15.28
a-550 3/8" Tubing Split Ring 2.27
a-551 1/2" Tubing Split Ring 3.63
a-557 HS-RSM Box Lid (Need a-560 for a set) 28.52
a-558 50Hz Pump Grommet 3.22
a-559 1/4" NPT x 1/4" Brass Barb Fitting 3.77
a-56 5/16-18 x 3/4 HH bolt SST"" 0.94
a-560 HS-RSM Box Insert 9.07
a-561 10-24 x 7/16 BHSCS 0.75
a-562 RSM Drain Tubing 1/2" ID x 3/4" OD 3.44
a-564 10-24 x 1/2 Button Head Hex MS 18-8 SST 1.00
a-565 HS-RSM SST Pump Support brkt. 32.79
a-566 1/2" x 3/8" Barbed Elbow (XE) 3.69
a-567 1/2" x 1/4" Barbed Elbow  (GT) 3.69
a-568 XE Feed Tube Support 18.84
a-568-Exp XE-Exp Feed Tube Support 26.59
a-569 Oscillator Cap Plug 3.22
a-57 5/16 Lock Washer SST"" 0.50
a-570 Oscillator Ground Screw 1.62
a-571 Turbo XE Blade Assembly 223.46
a-572 XE Blade Hub Groove Pin 0.33
a-573 XE Rear-feed Face Plate 8.00
a-574 XE Rear-feed O-ring 1.63
a-575 Turbo XE Feed Tube (Rear Feed) 15.33
a-576 XE Feed Tube Stand-Off 2.59
a-577 XE 2000 HS-RSM Lid 10.69
a-578 5/16-18 x 7/8 Zinc Standoff 1.36
a-579 5/16-18 SST Button Head Socket screw 1.54
a-58 5/16 Flat Washer SST"" 0.50
a-580 Exp Feed Tude 18.05
a-581 Exp-Proof Black Vinyl Push Caps 0.75
a-582 O & CRSM Max Feed Tube 21.49
a-583 ORSM Pump Bracket 16.30
a-584 CRSM Pump Bracket 16.30
a-585 CRSM-Lg. Pump Bracket 16.30
a-59 RSM Fluid Level Gauge 56.68
a-6 SST Liquid Feed Tube 19.00
a-60 RSM Tank 375.00
a-600-Left RSM Support - L 19.00
a-600-Right RSM Support - R 19.00
a-601 Hydro Hanger 10.84
a-602 XE Hanger 35.00
a-603 XE Hanger Side 32.00
a-606 RSM Pump Support 13.74
a-607 XE Motor Plate PLS 95.00
a-608 Oscillator Plate 38.00
a-609 Oscillator Housing 85.00
a-61 Fill Cap 36.74
a-610 Oscillator Cover 52.00
a-611 5/16-24 x 3/4 Button Head Cap Screw 18-8 SST 2.91
a-612 5/16 - 24 Nylon Lock Nut 18-8 SST 1.50
a-613 5/16 Mil. Spec. SST Washer 1.00
a-614 Strain Relief Bushing for XE-36 cord 1.00
a-616 Hanger U-Bolt for 700 series 3.63
a-618 Turbo XE-SST Frame Assy 206.27
a-619 Screw for SST Flowmeter 0.75
a-620 700 Hanger Assembly 57.80
a-622 700 Pump Support 15.04
a-623-prch XE-HS-RSM Tank 160.74
a-65-lg-ID 1/2 Lg. ID RSM washer"" 2.50
a-650 SST Osc. Motor Standoff 0.75
a-651 Osc. Motor Screw 1.00
a-652 Osc. M3 Lock Washer 0.35
a-653 Osc. Motor Bearing 5.47



4/5/24 at 18:18:51.93 Page: 6

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-656 SST Osc. Cover Screw 0.50
a-657 5/16-18 x 5/8 inch HHCS SST 2.00
a-658 10-24 x 1" Phillips Truss Head 1.50
a-659 1/4-20 x 5/8"  Button Head Cap Screw 2.00
a-660 Pivot, Vinyl Cap 0.52
a-663 SST Osc. Cover Lock Washer 0.30
a-665 PVC Bushing 1/2 socket x 3/8 FNPT 2.25
a-666 3/8 NPT liquid tight cord connector 2.86
a-667 GT Tubing Split Ring SST 1.54
a-668 5/16-24 x 3/4" HHCS 0.86
a-669 Conduit Connector For Direct Feed Controls 14.38
a-67 1/8 inch x 2 inch Zinc Hairpin 0.72
a-677 RSM Lg ID Float Valve Washer 1.67
a-678 SS-700 BT/HS electrical switch box 19.29
a-679 DIN cord connector for small solenoids 49.34
a-687 Replacement sensor for IHC-200 21.00
a-688 Replacement sensor for ITC-608T 35.00
a-689 6-32 x 5/16 phillips RHMS SST 0.75
a-69 1/4 NPT x 1.5"" nipple"" 6.58
a-691 3/8 bronze bearing 4.36
a-692 3/8 washer 1.25
a-7 Liquid Feed Tube Fitting 5.63
a-7-cap Nut and Sleeve Assembly 3/16 tube size"" 1.70
a-70 3/8 Pipe Strap"" 1.62
a-700 Waterproof Black Junction Box 17.95
a-701 RSM Black Junction Box 28.95
a-702 CoolAire Junction Box 34.95
a-703 RSM Fluid Level Switch 11.75
a-704 CoolAire Fluid Level Switch 11.75
a-705 1/8 Brass Tee 8.50
a-706 Fluid Level Bracket 15.75
a-707 SA1 3 Gear Control Rain-tight Switch 52.57
a-708 Green Indicator Rain-tight Light 18.27
a-709 19E Green Ring Locking Rain-tight Switch 28.77
a-71 Inline Strainer 1/4 female NPT"" 29.00
a-71-40sc Inline Strainer Screen 6.00
a-71-c Inline strainer (clear cap) 40 mesh 32.00
a-71-c-cap Replacement Clear Nylon Bowl/Caps For In-line Strainer (#13636) 10.00
a-71-cap Inline strainer cap 8.00
a-71-oring inline strainer oring 3.00
a-71-sc Inline Strainer Screen 5.00
a-710 22E Blue Ring Locking Rain-tight Switch 35.77
a-711 22E Blue Ring Momentary Rain-tight Switch 34.37
a-712 SA1 Green Locking Rain-tight Switch 35.07
a-713 Switch Shim Washer 1.75
a-714 Waterproof Rocker Switch 5.25
a-715 5 In. Heavy Duty Caster 49.75
a-716 8 In. Heavy Duty Rigid Caster 57.00
a-719 8-32 x 7/8 Phillips 18-8 1.50
a-72 1/4 NPT street elbow"" 8.14
a-720 8-32 Nylon Locknut 18-8 1.20
a-721 RSM-CoolAire Float Valve 14.50
a-722 700 Float Valve 8.50
a-723 10-24 x 3/16 Pan Head Screw 0.75
a-724 Socket Head Screw 1.00
a-725 Yellow Thumb Knob 2.00
a-726 #6 x 1/4 tap screw zinc 0.45
a-727 M4 x 8m phillips screw 0.45
a-729 1/2F x 1/2M npt brass adaptor 6.50
a-730 1/4 npt brass elbow 7.50
a-731 1/2 PVC st. elbow 6.50
a-732 Garden Hose x 1/4 NPT adapter 18.50
a-733 1/8 NPT Hex Nipple 5.50
a-734 CoolAire Motor Plate PLS 105.00
a-736 CoolAire Oscillator Cover 69.50
a-737 CoolAire Oscillator Base Plate 69.50
a-738 CoolAire Osc. Motor Pillar 41.00



4/5/24 at 18:18:51.96 Page: 7

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-739 CoolAire Osc. Sweep Plate 38.00
a-740 CoolAire Osc. Sweep Lock 22.75
a-741 CoolAire Osc. Motor 47.50
a-741-220V CoolAire Osc. Motor 220V 47.50
a-742 CoolAire 1/4 turn cam lock 11.25
a-746 700 Motor 128.75
a-747 GT Rear Guard 45.30
a-748 CoolAire Inline Strainer 29.00
a-749-prepped CoolAire Tank Prepped 535.00
a-75 Flow control valve 27.22
a-751 3/8-16 x 1" Zinc HH bolt 1.00
a-752 3/8 Lock Washer Zinc 0.50
a-753 3/8 Flat Washer Zinc 0.50
a-759 Osc. Motor M5 Screw 0.50
a-76 10-24 x 3/4 phillips RH SST"" 0.65
a-760 M5 Lock washer 0.25
a-761 Allen wrench for XE blade assembly 5.63
a-762 5/16-18 x .75 HH Bolt 1.00
a-763 5/16 Lock Washer 0.50
a-764 5/16 Flat Washer 0.50
a-768 Black Ploy vent plug (lid) 1.00
a-769 10-24 x 3/8 Setscrew 0.50
a-770 1/4 x 3/8 Shoulder Screw 8.00
a-771 #12 Nylon Washer 1.00
a-772 1/4 Inch Cad. Yellow washer 0.25
a-773 1/4 x 5/8 Shoulder Screw 12.00
a-774 1/4 bronze bearing 4.36
a-775 1/4 x 3/16 Nylon Spacer 0.50
a-776 Osc. Sweep Lock Knob 1.50
a-777 Osc. Lock Knob Cap Screw 1.50
a-778 8-32 x 3/8 Button Head 1.00
a-779 Osc. Column Bolt 7.00
a-78 1 1/2 nipple x 1/8"" NPT"" 3.43
a-780 Column Bolt Locknut 1.50
a-782 1/8 x 1/2 Dowel Pin 18-8 1.50
a-784 1/2 bronze bearing 7.00
a-785 1/2 Nylon Washer 1.50
a-787 6-32 x 5/16 Flat head 0.25
a-791 3/16 x 1/2 -  18-8 Dowel Pin 2.00
a-793 1-1/2  Yellow Cherne Mechanical Rubber Plug 17.50
a-794 HRSM Pump Support - Ref. H-Pump Bracket 13.74
a-799 No. 8  Flat Washer 18-8 1.50
a-8 Drain Fitting 1.79
a-80 1/4 Pipe Strap"" 1.37
a-800 #2 x 5/16 screw 0.35
a-801 8-32 SST Keps nut 0.75
a-803 No. 10 Nylon Spacer 1.00
a-804 31 x 41-1/2 Inch CoolAire Skid 70.00
a-805 Handle Retaining Screw 0.35
a-806 6-32 x 3/8 Flat head 0.25
a-807 CoolAire Box Body 60.00
a-807-1 CoolAire Lid 28.00
a-808 10-24 x 1/2 black Truss 2.00
a-809 1/4-20 x 3/4 black Hex Drive 2.00
a-810 CoolAire Carbon Fiber Handle
a-811 1/4 x 1/2 x 3/8 stand off 1.50
a-814 8-32 x 3/4 black Truss 2.00
a-82 Electrical Switch Box 28.00
a-820 Switch Connector Harness 4.00
a-821 CoolAire Housing Handle Assy. 27.50
a-822 CoolAire Osc. Thumb Screw Assy. 8.75
a-823 CoolAire Flow Restrictor Tube Assy. 23.00
a-824 CoolAire Carbon Fiber Push Handle Assy. 99.00
a-825 CoolAire Lid Assy. 149.00
a-826 CoolAire Service Hole Cover. 16.50
a-827 CoolAire Fluid Level Switch.Assy. 29.50
a-828 CoolAire Elect. Control Box Assy. 385.00



4/5/24 at 18:18:51.97 Page: 8

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1

a-829 CRSM Feed Pump 115V 60Hz 125.75
a-830 CRSM Feed Pump 230V 50/60Hz 129.50
a-831 Black Pipe Plug 1 1/4 inch NPT 6.25
a-832 ITC-308 Digital Thermostat control 120V 60Hz 85.00
a-833 CoolAire Lower Column Bkt 72.00
a-834 CoolAire Upper Column Bkt 48.00
a-835 10-32 x 1/2 Socket Head 18-8 1.50
a-836 #10 SAE Flat Washer 18-8 1.50
a-837 Solenoid Bracket 28.00
a-838 1/2 NPT PVC Coupler 3.50
a-84 3/4 M socket x 1/2"" F NPT bushing"" 4.00
a-840 10-32 Stainless Wing Nut 2.60
a-841 #10 Internal tooth washer 18-8 0.32
a-842 #10 - Black -  Single-head Knob 1.00
a-843 #8 - EDPM washer 0.50
a-844 Dash 207 O-Ring EDPM 0.75
a-85 Switch Cover, single 25.00
a-86 6-32 x 1/2 flat head phillips screw SST 0.75
a-87 RSM Junction Box 20.49
a-88 Switch (3 Phase) 43.52
a-92 Switch Cover (3 phase) 29.70
a-93 Filter Washer Hose gasket 1.50
a-94 Hose connector 9.95
a-95 1/2 M x 3/8"" F reducer bushing"" 6.48
a-97 RSM Float Valve 53.00
a-98 1/2 inlet Float Valve 22.00
a-99 RSM Float 12.00
a-C-120 Magnetic Contactor (115V) 50.62
a-C-240 Magnetic Contactor (230V) 58.02
a-C-240-3 30A Contactor 3 pole 230V coil 102.02
a-cap-1/4 tube cap and sleeve for 1/4 inch tube fittings 2.37
a-F-11 F-10  GPH Flowmeter 98.00
a-F-15 F-15   3-15 GPH Flowmeter 98.00
a-F-24 F-25  5-25 GPH Flowmeter 98.00
a-F-3 10-110 cc/min Flowmeter 98.00
a-F-34 4-34 GPH Flowmeter 98.00
a-F-5 F-5  1-5 GPH Flowmeter 98.00
a-F-Knob/Stem Flowmeter Knob/Stem Assembly 13.01
a-FL-CAP Floor Stand - end cap 2.31
a-FL-CL Floor Stand - pipe clamp 35.00
a-PT-1 Timer Trippers (pair) 5.35
a-PT-2 Pair on/off Trippers for TA-120 Timer 4.84
a-PT-3-DF Pair Trippers for DF Timer 4.84
a-RF Conversion Kit Turbo XE Front Feed to Rear Feed Conversion Kit 239.00
a-SJO-14/3 Additional Power Line (per foot) 1.60
a-SJO-14/4 Additional Power Line (per foot) 2.44
a-SJO-16/3 Additional Power Line (per foot) 1.25
a-SJO-18/2 Additonal Power Line (per foot) 1.00
a-SJO-18/3 Additional Power Line (per foot) 1.00
a-STO-14/3 14/3 STO Hazardous Location Power Cord 3.50
a-STO-14/4 14/4 STO Hazardous Location Power Cord 4.00
a-STO-16/3 16/3 STO Hazardous Location Power Cord 3.00
a-SV-115V Solenoid Valve (120V) 95.00
a-SV-230V Solenoid Valve (240V) 95.00
a-SVC-120 Solenoid Valve Control For Turbo XE 97.00
a-T-120 24 Hour Timer (115V) 95.00
a-T-240 24 Hour Timer (230V, 60Hz) 119.00
a-T-250 24 Hour Timer (208-240V, 50Hz) 140.00
a-TA-120 Heavy Duty 15amp Outdoor 24hr Timer 120v 60hz 49.00
a-TH-4X SUNNE Thermostat 107.41
a-W-1 Water Hose Connector 12.00
a-W-14 Additional 1/4 Water Line Tubing (per foot)"" 0.21
a-W-2 Water Hose Connector to 1/4 tube"" 8.83
a-W-38-bk 3/8 Inch black polyethylene tubing 0.75



4/5/24 at 18:18:52.01 Page: 9

Jaybird Manufacturing, Inc
Factory Direct Parts List

April - 2024
Filter Criteria includes: 1) IDs: Multiple IDs. Report order is by ID.

Item ID Description for Sales Price Level 1


